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: HC20070472

Applicant(Code:01325270) :

Description of Sample(s)

Date Sample(s) Received

Date Tested

Investigation Requested

BESTC

Test Report
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CareHK Limited

Unit 2A  Precision Manufacturing Centre
3 Dai Hei Street

Tai Po Industrial Estate  NT HK

One submitted sample said to be CareHK Face Mask.
Item No.: CHKO001-AH / CHK001-KH

Batch / Lot No.: A191011

Country of Origin & Destination : Hong Kong

Sample(s) Received Condition(s): In intact original package under
ambient temperature

2020-07-13

2020-07-16 to 2020-07-23

Performance Test as per ASTM F2100

1. Bacterial Filtration Efficiency 4l #J8%% (BFE) %
— Staphylococcus aureus 45 (OH HERE (ATCC 6538)

. Particulate Filtration Efficiency {#fiif#;E%% (PFE) %

. Differential Pressure 2@ AT HARR )]

. Synthetic Blood Penetration &ML ZE 7 14

. Flammability to Class 1 Bk

Lo LN

~~  CHUAH Ah

Authorized Signatory
Chemical and Food Department
For and on behalf of
The Hong Kong Standards and Testing Centre Ltd.

In the event of any discrepancy between the English and Chinese versions of the text mentioned before, the English version shall prevail to

the extent of such discrepancy only.

The Hong Kong Standards and Testing Centre Limited F#IZ#ERIGEROHRAT
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong 57 Kl TR XE #1058

Tel: +852 2666 1888

Fax: +852 2664 4353 Email: hkstc@stc.group  Website: www.stc.group

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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Date :2020-07-23
No. :HC20070472

Requirement:

Page 2 of 6

Performance Test as per ASTM F2100-19

Level 1

Level 2

Level 3

Bacterial Filtration Efficiency(BFE) %
— Staphylococcus aureus (ATCC 6538)
&5 AR

>95%

>98%

Particulate Filtration Efficiency (PFE) %
([EEIMENEVES

Z95%

=98%

Differential Pressure (AP ) ZZ SR ATHAER 117

<5.0 mmH,0/cm’

<6.0 mmH,0/cm?

Resistance to Penetration by Synthetic Blood
Penetration &% IMIEZEE M

80 mmHg

120 mmHg

160 mmHg

Flame Speed (Flammability to Class 1) 7[¥AM:

Class 1 (The time of flame spread is 3.5 seconds or

more)
Summary:
CareHK Face Mask

Performance Test as per ASTM F2100-19

Batch / Lot No.: A191011

Level 3

Bacterial Filtration Efficiency(BFE) % 45 #4844 Pass
— Staphylococcus aureus (ATCC 6538) <o oA &1 2KH

Particulate Filtration Efficiency (PFE) % i 8 ER0%E Pass
Differential Pressure (AP ) ZE@AC{ARE )7 Pass
Resistance to Penetration by Synthetic Blood Penetration Pass
SRR EE A 1

Flame Speed (Flammability to Class 1) Tk Pass

The Hong Kong Standards and Testing Centre Limited HEIZHERGE D DHRAF
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong HHENP AT REBARE105%

Tel: +852 2666 1888  Fax: +852 2664 4353

Email: hkstc@stc.group

Website: www.stc.group

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Tesling Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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HSTC

Test Report

Date :2020-07-23 Page 3 of 6
No. :HC20070472

Method(s) Used:

ASTM F2100-2019 9.1 &ASTM F2101-2019
ASTM F2100-2019 9.3 & ASTM F2299-2017
ASTM F2100-2019 9.2 & EN 14683:2019 Annex C
ASTM F2100-2019 9.4 & ASTM F1862-2017

16 CFR 1610

VB —

Test Result(s):

1. Bacterial Filtration Efficiency 4l #E8%% (BFE) %

— Staphylococcus aureus G w1 R EEKEE (ATCC 6538)
Specimen(s) CareHK Face Mask
Batch / Lot No.: A191011

99.3%
99.3%
99.1%
99.2%
99.0%

L[ (W —

Notes : - Control average HIZ4HAVTEILE RS « 1842CFU
- Mean particle size IR : 2.8pum
- Testing side SHIERIf : Outside of specimen ZMH]
- Testing area SHIEifEifE < 47 cm?

The Hong Kong Standards and Testing Centre Limited ZHFEIZERGENOBRAT
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong HHM A T REBAEEH105
Tel: +852 2666 1888  Fax: +852 2664 4353  Email: hkstc@stc.group ~ Website: www.stc.group
This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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HESTC

Test Report

Date :2020-07-23 Page 4 of 6
No. :HC20070472

2. Particulate Filtration Efficiency {#li&E%0% (PFE) %

(0.1pum PSL ; Flow rate : 28 Litre/min)
Specimen(s) CareHK Face Mask
Batch / Lot No.: A191011

1 99.6%
2 99.8%
3 99.6%
4
5

99.4%
99.7%
Average 99.6%

3. Differential Pressure 23R AC AR )7

Specimen(s) CareHK Face Mask
Batch / Lot No.: A191011

| 3.9 mmH,0/cm?

2 4.3 mmH,0/cm?

3 4.5 mmH;;O/cm2

4 4.6 111111H20/01n2

5 4.2 mmH,0/cm?

Notes : - ImmH;O =9.8Pa

The Hong Kong Standards and Testing Centre Limited F#ZERKGESOHERAE
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong &35 ki TRBARE 108
Tel: +852 2666 1888  Fax: +852 2664 4353  Email: hkstc@stc.group ~ Website: www.stc.group
This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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STC

Test Report

Date :2020-07-23 Page 5 of 6
No. :HC20070472

4. Synthetic Blood Penetration &R EE &M (Pressure : 160mmHg)

Specimen(s) CareHK Face Mask Specimen(s) CareHK Face Mask

Batch / Lot No.: A191011 Batch / Lot No.: A191011

1 None Seen fEZE 5 17 None Seen it %55

2 None Seen fEZE % 18 None Seen fEZEiE

3 None Seen FHEZ7 5% 19 None Seen 755

4 None Seen HEZFE 20 None Seen fHEZE %

5 None Seen % 21 None Seen fiEZE 5

6 None Seen it Zf 1% 22 Penetration 5 ZE%E

7 None Seen fEZF 23 None Seen fiEZE %

8 None Seen fiiZEiE 24 None Seen {2775

9 None Seen fE%E 15 25 None Seen flEZEi5

10 Penetration 7555 26 None Seen fEZE%E

11 None Seen fit 2575 27 None Seen fEZE 5

12 None Seen #5735 28 None Seen fiE5E %

13 None Seen fEZE5E 29 None Seen HEEF S

14 None Seen JEZF % 30 None Seen {275

15 None Seen 7% 31 None Seen fiEZfE %

16 None Seen 27 7% 32 None Seen fEZFE 5
Requirement:

An acceptable quality limit of 4.0% is met for a normal single sampling plan when > 29 of 32
test specimens show passing result (none seen)

The Hong Kong Standards and Testing Centre Limited F#IZERIGEROHRAF
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong & #i 5 Xl TRBARHT10%

Tel: +852 2666 1888

Fax: +852 2664 4353

Email: hkstc@stc.group

Website: www.stc.group

This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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No. :HC20070472

5. Flammability

Specimen(s) CareHK Face Mask Class
Batch / Lot No.: A191011

Time of spread of flame (Original state)

Did not ignite ;245 AR I
Did not ignite ;Z75FAEL
Did not ignite JZA AR
Did not ignite ;&7 ARk
Did not ignite ;%75 ATRL

[0 I SO EUCR [ NG

Photo(s):

##ikx [nd of Test Report **%%%*

The Hong Kong Standards and Testing Centre Limited &F#IFEHERBEPOHRAT
10 Dai Wang Street, Tai Po Industrial Estate, Tai Po, N.T., Hong Kong FHRAMTEBARE108
Tel: +852 2666 1888  Fax: +852 2664 4353  Email: hkstc@stc.group  Website: www.stc.group
This report shall not be reproduced unless with prior written approval from The Hong Kong Standards and Testing Centre Limited.
For Conditions of Issuance of this test report, please refer to the overleaf and Website.
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